www.ktoutdoor.com
02-12400011B EM 10 03/81 to 05/84 IPL 215561 Page 1 of 3

General Assembly

K&T Saw Shop 606-678-9623 or 606-561-4983



02-12400011B EM 10 03/81 to 05/84 IPL 215561
General Assembly

www.ktoutdoor.com
Page 2 of 3

Ref # Part Number Qty Description

1 120029 1 Nut-Bar

2 215087 1 Washer - Flat

3 977937 1 Plate - Bar

4 214918 1 Chain

4 215199 1 Chain (AUTO-SHARP)
4 214656 1 Chain (AUTO-SHARP)
5 215250 1 Bar

5 214235 1 Bar

5 214234 1 Bar

6 90658 1 Screw - Adjusting

7 84929 1 Nut - Adjusting

8 110907 1 Ring - Retaining

9 215248 1 Plate - Support

10 215249 1 Screw - Support plate
11 215665 1 AUTO-SHARP Assembly
12 215447 1 Knob

13 94024 1 Ball

14 95168 1 Wheel - Grinding

15 215062 1 Bracket - AUTO-SHARP
16 215063 2 Screw - 8-32 x 3/8

17 215086 2 Screw-8-16x 2.5

18 215081 4 Screw - 8-16 x .862

19 215084 1 Screw-10-14x 1.25
20 215107 1 Handle - Cover

20 215041 1 Handle - Cover

21 215115 1 Label - Warning

22 215097 1 Label - Logo

23 215047 1 Shield - Dust

23 978461 1 Shield - Dust

24 215069 1 Tube

25 215088 1 Screw - 10-32 x .60 (SEMS)
26 215083 1 Washer - Thrust

27 215184 1 Washer

28 215077 1 Sprocket Assembly

29 215076 1 Drum

30 215089 1 Washer - Belleville spring
31 215177 1 Washer - Thrust

32 215085 1 Plate - Clamp

33 215065 2 Screw - 10-32 x .62
34 94339 1 Plate - Latch

35 95616 1 Bolt - Shoulder M8

36 215067 1 Screw-10-32x1.0

37 215066 1 Nut- Square 10-32

38 215074 1 Spring - Compression
39 215064 1 Brake/Guard Lever

40 213541 1 Guide - Latch

41 215070 1 Screw-10-11x .437
42 213396 1 Eyelet

43 94360 1 Spring - Compression
44 213397 1 Guide - Spring

45 213989 1 Band - Brake

46 237543 1 Roller - Brake

48 215054 1 Actuator

49 215071 1 Power Cord

50 215094 1 Lead

K&T Saw Shop 606-678-9623 or 606-561-4983



02-12400011B EM 10 03/81 to 05/84 IPL 215561
General Assembly

www.ktoutdoor.com
Page 3 of 3

Ref # Part Number Qty Description

51 215093 1 Lead

52 215565 1 Kit- Switch

53 215053 1 Trigger

54 215091 1 Spring - Compression

55 215123 1 Button - Lock off

56 215040 1 Handle - Housing

57 215086 1 Screw-8-16x2.5

58 215043 1 Handle - Auxiliary

59 215092 1 Screw-8-16x1.5

60 215042 1 Boss - Cover

61 215179 1 Screw - 8-16 x .937

62 214515 1 Cap-End

63 214516 2 Plug - End cap

64 214507 1 Heat Sink & Bearing Assembly

65 214514 2 Brush

66 215105 2 Holder - Brush

67 215183 2 Lead - Brush

68 215182 2 Spring - Brush

69 215179 1 Screw - 8-16 x .937

70 215178 4 Screw -10-32x 2.5

71 215180 2 Nut

72 214506 1 Case - Field

73 215566 1 Plate - Name

73 215567 1 Plate - Name

73 215568 1 Plate - Name

74 215099 2 Screw -10-32 x 2.375

75 215065 3 Screw -10-32 x .62

76 215045 1 Gear Case Cover Assembly

77 94524 1 Bolt- Bar

78 215046 1 Spindle, Gear, Rotor Assembly

79 978981 1 Kit- Vane/Spring

80 215185 1 Washer - Spring

81 215098 1 Kit- Oiler valve

82 215051 1 Hose - Oil pickup

83 215044 1 Gear Case Assembly

84 215183 1 Spacer

85 214512 3 Washer - Fiber

86 215050 1 Hose - Oil pickup

87 215048 1 Reservoir - Oll

88 215049 1 Cap - Reservoir (vented)

89 215104 1 Armature & Fan Assembly

89 215260 1 Armature & Fan Assembly

90 214511 1 Washer - Spring

91 214509 1 Field Assembly

91 215261 1 Field Assembly

92 215068 1 Baffle - Fan
93797 1 Wrench - Combination
215202 1 Extension Cord - 50 ft.

K&T Saw Shop 606-678-9623 or 606-561-4983



